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NANOSHINE LTD.

The following merchandise was submitted and identified by the vendor as：

Product Description： 9H Glass Coating

Style/Item No.： Ceramic PRO

Manufacturer/Vendor： Nanoshine LTD.

Country of Origin： Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained：

Test Required：(According to client’s test specification, please see following sheets in detail.)

Heavy Metal

Test Result：

-PLEASE SEE ATTACHED SHEETS-

Date of Receive： MARCH 19, 2012

Date of Testing： MARCH 20, 2012 ~ FEBRUARY 30, 2012

Signed for and on behalf of
SGS Taiwan Ltd.

Carlos Kao

Asst. Manager
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                 Signed for and on behalf of 
                  SGS Taiwan Ltd. 

 
 
 

 

 

 

  
Carlos Kao 
Asst. Manager
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Heavy Metal

Lab Environmental Conditions：
Ambient temperature： 23±2℃
Relative humidity： 50±5%RH

Test Result：

Test Item(s) Unit Method MDL
Result
No.1

ASTM F963-08 (4.3.5)
Heavy metal content

With reference to ASTM F963-08
(4.3.5) requirement.

Lead (Pb) mg/kg
With reference to

CPSC-CH-E1003-09.1 method.
2 n.d.

Soluble Antimony (Sb) mg/kg

With reference to ASTM F963-08.
Analysis was performed by

ICP-AES.

5 n.d.

Soluble Arsenic (As) mg/kg 2.5 n.d.

Soluble Barium (Ba) mg/kg 10 n.d.

Soluble Cadmium (Cd) mg/kg 5 n.d.

Soluble Chromium (Cr) mg/kg 5 n.d.

Soluble Lead (Pb) mg/kg 5 n.d.

Soluble Mercury (Hg) mg/kg 5 n.d.

Soluble Selenium (Se) mg/kg 5 n.d.

Note:
1. mg/kg = ppm；0.1wt% = 1000ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Drying condition of CPSIA : Drying in an oven at 105℃ after 30 minutes.

 

The content of this PDF file is accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written 
permission of the Company.此PDF 電子檔內容係根據原簽發之紙本報告製作，僅供參考用。本報告未經本公司書面同意，不可部份複製。 
 

 SGS Taiwan Ltd. No.35, Wu Chyuan Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /新北市五股區(新北產業園區)五權路 35 號 

 台灣檢驗科技股份有限公司 t (886-2) 2298-3355 f (886-2) 2299-7857 www.tw.sgs.com 
   Member of SGS Group 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Material & Engineering Laboratory-Taipei

TEST REPORT
*HV-12-01642X*
REPORT NO.：HV-12-01642X

PAGE： 3 OF 3

DATE： APRIL 09, 2012

Test Photo：

Test Sample

─ The End of Test Report ─
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